MANUFACTURED BY:
Backyard Discovery

B a c KYa rd 3305 Airport Drive, Pittsburg, KS 66762

800-856-4445

DISCOVERY

Basepoint Business Centre: Rivermead Drive,Westlea, Swindon SN5 7EX Phone: 0800-118-2476
J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 0800-567-8990

HIGHLANDER

Swing Set
Model # 2106017, 2300170, & 2300293

The assembly manual must be retained
since it contains important information

2 WARNING

A R) Q Adult Assembly Required.

Lo s Not suitable for children under 36 months due to small parts.

e FOR DOMESTIC USE ONLY. INTENDED FOR OUTDOOR USE.

i 78 'ai ‘W

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your set, or to order replacement parts
Para obtener instrucciones en espariol, visite www.backyarddiscovery.com

Getitor
- Google play

2 Download on the
L ¢ App Store

55 NTERACTIVE INSTRUCTIONS AREN
DOWNLOAD THE FREE APP GOCONFIGURE

Putting it all together for you

INSTALLATION
SERVICES
AVAILABLEY

See inside for details

Made in China

INS-2106017, 2300170, & 2300293-A-HIGHLANDER-ENG 03/29/23

























































































rmeister
Cross-Out


































































































>3 FORT ASSEMBLY STEP 33

L ] T
O2 | WALL BOARD - W4L13921 H100088| SCREW PFH
(x14) | 5/8"x1 3/8"x14" (16x36x356) (x28) 8x11/8

TIP:
USE THE PROVIDED PICKET PAL TO
SPACE AND INSTALL EACH PICKET AS
SHOWN TO THE DIMENSION
N PROVIDED BELOW.

22222
22222

3
33333

33/8”
PICKET PAL

FRONT VIEW

02 x4
. WALL BOARD

/

TN

i = 0 \ L088 x28)
0 y = : ) SCREW - 1 1/8"

63



>3 FORT ASSEMBLY STEP 34

e

. - - ‘ H100468 | BOLT WH BLK
LADDER ASSEMBLY 2  |5/16x1

FROM PREVIOUS STEPS
(/ NOTE: \1
T-NUTS WERE INSTALLED IN
\ PREVIOUS STEPS AND AREN'T J
N SHOWN IN THIS VIEW. y

LADDER ASSEMBLY




[ ]

MO06
(x8)

WALL BOARD - W4L13952
5/8"x3 3/8"x23 1/4" (16x86x591)

SCREW -1 1/8"

TIP:

REPEAT ON OPPOSITE SIDE

PICKET SPACING

®

A

13/8in
[35 mm]

3in
[76 mm]

‘ USE THE PROVIDED PICKET PAL TO
SPACE AND INSTALL EACH PICKET AS

k SHOWN TO THE DIMENSIONS PROVIDED J
BELOW.

65

H100088 | SCREW PFH




[
MO6 | WALL BOARD - W4L13952

5/8"x3 3/8"x23 1/4" (16x86x591)

H100088 | SCREW PFH

USE THE PROVIDED PICKET PAL TO
SPACE AND INSTALL EACH PICKET AS
SHOWN TO THE DIMENSIONS PROVIDED )

CENTER PICKET SPACING

®

>/

@

Ak [69 mm]

M

1in

[27 mm]

REAR PICKET SPACING

WALL BOARD

CREW - 1 1/8"

& | U

L




HAND GRIP

A100118
(x8) METAL GRE
381 c/c

e

(x6) 5/16x1

A LOOSEN RAFTER BOLT TO HELP
WITH GRAB HANDLE INSTALL.

; -

(x2) 5/16x3/4

H100468 | BOLT WH BLK

H100663 | BOLT WH BLK

<3 FORT ASSEMBLY STEP 37

—

H100458 | LAG SCREW WH BLK
(x8) 5/16x2

=

H100379| T-NUT BLK
(x8) 5/16

458 o)
LAG SCREW - 2"

N g\ 379 2
| T-NUT-5/16"
| R QQJ\ 468 2
: BOLT - 1"
458 sy
| 118 sy LAG SCREW - 2"
| HAND GRIP [o
379 o) —|
| T-NUT - 5/16"
—~ 468 0 | | —
- BOLT - 1" ET
458 2 / 379 s
LAG SCREW - 2"/ T-NUT - 5/16" %
468 ) f
/, BOLT - 1" — M
) i —
/ﬁh\;\' é
lll‘au—zt el 1

| .

="
]

=T

FRONT VIEW

Y

=

i

P —

379 2
T-NUT - 5/16"
663 v
BOLT - 3/4"
®\o ) ] 6
° "ﬁ"’
@ =
—
[} L—
— — 0
E\ ° T

[o]
> @ P W W -
\
' 1

— o o
- —
®
L 9
|_— @|® ® —
o @ |s @
[} B
/
® [
Qx@//
REAR VIEW

67



) FORT ASSEMBLY STEP 38
\\r\j H100477 VQER SPLIT BLK o

SWING BEAM ASSEMBLY [N\
FROM PREVIOUS STEPS

H100481|BOLT HEXBLK (x4  |5/16
) | otent 1 H100476| WASHER FLAT BLK

( NOTE: W
INSTALL SWING BEAM USING
T-NUTS PREVIOUS INSTALLED. /J

. 478 v
481 v WASHER - 8x27
BOLT -1 1/4"

477 s
WASHER - 5/16




) FORT ASSEMBLY STEP 39

A100069 A100164 _
(x4) IQUICK LINK (x1) IBYD ID TAG (LARGE) AGES 3-10

—

H100202| SCREW PWH BLK
(x4) 8x5/8

A109047 | cHaIN GREEN 57"

A6P00054 "
700054| SWING SEAT GREEN 22

N Sl
N vil |l
) Qﬂ) | 2 0 2 x4)

M
|
i
N
(@S
A\ v
>4
%

SCREW - 5/8"

=
164 1) /
BYD ID TAG (LARGE) AGES 3-10 /

26" WEB SWING

B!

g |

|

047 v i ‘

CHAIN GREEN 57" : ‘
069 v ‘I‘, ‘
QUICK LINK |

|

|

|

054
SWING SEAT GREEN 22"

69



3 FORT ASSEMBLY
——F = O m

A})?(g”slAUGER GROUND STAKE H100468 | BOLT WH BLK H100199|WASHER LOCK EXT BLK H100469 | NUT BARREL WH BLK
(x6) 5/16x1 (x6) 12x19 (x6) 5/16x5/8

NOTE: |

TWIST GROUND STAKE INTO

THE GROUND WHERE SHOWN. ‘

THEN USING GROUND STAKE ‘
J

AS A GUIDE, DRILL A 7/16" (10mm)
HOLE FOR HARDWARE.

199 xo
WASHER - 12x19

469 o
NUT BARREL - 5/8
/ 468 o
\ / BOLT-T"
\ O /
N 178 o)
~ . Y- AUGER GROUND STAKE

70



>3 FORT ASSEMBLY STEP 41

I E \ hw

O70|SLIDE MOUNTING BOARD - W4L09040 H100088 | SCREW PFH
(x1) | 5/8"x1 3/8"x20 3/8" (16x34x517) (x4) 8x1 1/8

3
|
|
|

|
/ 088 ) )

070 BOARD PLACEMENT SCREW -1 1/8" s -
[ b NN E} J|
| AN SN [

[ e
1 A 070 47
' L 35/8in SLIDE MOUNTING BOARD
ﬁ;Jﬁ,’,’J}%A* [93 mm]

71



"3 FORT ASSEMBLY STEP 42

o

H100459 | BOLT WH BLK H100379| T-NUT BLK
(x3) 5/16x1 1/4 (x3) 5/16

(x1) SLIDE VF 10 FT

10 FT VACUUM FORMED SLIDES f'-q “‘T‘—
PART NUMBER COLOR MODEL NUMBER § V4 B
A100287 GREEN 2106017 \___! 8___!
ABP00539 GREY 2300170 had
A6P00540 YELLOW 2300293

4 NOTE: N
f PLACE THE SLIDE USING THE W
‘ DIMENSIONS SHOWN BELOW. ‘
L

ONCE IN PLACE USE THE
SLIDE AS A TEMPLATE AND
DRILL (3) 3/8" (10 mm) HOLES.
USE THE HOLES TO MOUNT |
THE SLIDE WITH THE |
INCLUDED HARDWARE.

PN
/
-'L

459 3
BOLT - 1-1/4"

125/8in A
[321 mm]

SLIDE VF 10 FT )

: 51/4in
m [ﬂ [133 mm]

379 3
T-NUT - 5/16"

72



107 &1

STEERING WHEEL

i/!\\

7)

N
Sm —
I
©2 S <=
25 =9 Og
Juw nF o =
TR > w Wi g
T w =uw
ﬂ wE Iw zZh5
w T W_ulu L
|- CT
z 0 g s S
= <o o =
o S n> >
w ~ GC =
w <z S
= - S
(%
Wl
8x
< | 7 AN
I mg
|
7 ODRi
T_.__LD
7 D_H)i
NDlm
- ZgEl
| BE%
©
| 255
7 SD:A .
HD 7 3
| mwmi I T
W 0 <3
| @E>| ] &
<Ak [ Q
-3
so 0 < X
7P00m7
TFBP
... ﬁ/ ; 7
OO0 IO.
RN Nl
[ ] [ ]

73



-3 FORT ASSEMBLY STEP 44

ﬂmmmw

H100082| SCREW TAPPING
(x1) 14x2 1/2

A100104| TELESCOPE KIT ~ H100225] FLANGE CUP WASHER
1) |oxa4

o

FO1| TELESCOPE MOUNT - W4L13974 H100483| SCREW PFH BLK
(x1) | 1 .3/8"x2 3/8"x5 1/4" (36x60x134) (x2) 8x2 1/4

104,71
TELESCOPE KIT \

\

082 1)
SCREW - 14x2 1/2" \

HOLE.

=Z
=

225 ()(7)> I} .ll ] .

CUP WASHER | '

v FO1 «» . L
483 ) TELESCOPE MOUNT 4/ /7 /2%
SCREW - 8x2 1/4"






